7Z% v~ BRACKET

Part No. Z1-912-620, IA000422

BH4M

Feb. 2008

INER  HEAETT RSB T,

FRITZSVvIICEGULREYR—N7ZV T
JLEBD [T T AMEERRFL TLIEE L,

/N\CAUTION - The instrument may fall.

Install the suitable support angles

Has

Instrument

RS %%
Support angle

applying to the used rack system to support the instrument.

No. DESCRIPTION QTY | CODE No.
1 | BLANK PANEL BH4M 1 A4-912-602
2 | BRACKET BH4M (RIGHT) 1 D3-912-603
3 | BRACKET BH4M (LEFT) 1 D3-912-604
4 | STAY BH4M/BH12M 2 G8-912-601
5 | COLLAR 6.5-8-12 4 L2-912-601
6 | FLH SCREW S-NI M3x0.5x10 4 M2-101-010
7 | FLH SCREW S-NI M6x1x25 4 M2-101-026
8 | OVH SCREW S-NI M5x0.8x14 8 M2-102-002
9 | SEMS-PW-K BIND SCR S-NI M4x0.7x8 2 M3-100-006
10 | FINISHING WASHER 5CW 8 M5-003-031
11 | FLH SCREW S-NI M4x0.7x14 4 M2-101-018

kBT TR RA

KIKUSUI ELECTRONICS CORP.
http://www.kikusui.co.jp/



